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SUBJECT:

Testing of Trends

TESTED FOR:

Super-K Marketing Pte Ltd
Blk 1007 Tai Seng Avenue
#01-2616
Singapore 534411

Attn: Ms Natalie Thai

SAMPLE DESCRIPTION:

One unit of fibreglass A-shape ladder claimed to be “FG” model was submitted by Super-K Marketing
Pte Ltd on 9th October 2015, for testing (refer to photo 1).

TEST METHOD:

Adopted EN 131-2:2010+A1:2012 Ladders - Part 2 : Requirements, testing, marking

 Clause 5.6.2 Vertical load on rungs, steps and platforms

A vertical test load of 225 kgf (as required by the client) was applied.

Amendments (11 Dec 2015): Page 1 (Sample Description) and Page 2 (Sample Reference:Table 1)
were changed.
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TEST RESULTS:

Table 1. Test for treads

Sample Reference
Fibreglass A-Shape Ladder*

“FG”

Maximum Permanent
Deflection (mm) 0.35

Observation No visible damage was observed

_______________ __________________
Sean Loh Teo Kian Heng
Associate Engineer Executive Engineer

Industrial Group
Mechanical Centre



Page 3 of 4

Test Report No. 7191123985-MEC15/01-TKH_CR1
dated 27 OCT 2015

PHOTO:

Photo.1 : Sample as submitted
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This Report is issued under the following conditions:

1. This report applies to the sample of the specific product/equipment given at the time of its testing/calibration.  The results are not used to
indicate or imply that they are applicable to other similar items.  In addition, such results must not be used to indicate or imply that TÜV SÜD
PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way
“guarantees” the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine
long term effects of using the specific product/equipment.

2. The sample/s mentioned in this report is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no
responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information
supplied.

3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other
testing authority or bodies that may be found on that sample.

4. This report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results
furnished by TÜV SÜD PSB in any advertisements or sales promotion.

5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.

July 2011


